Bolens

PIECES DETACHEES

Tondeuse a conducteur Marchant

34365

8.5 HP/Recoil Start
Numeéros séries :
343451100101 - 345651199999

o S 03-000102-050117




Wide-Cut Mulching Mower

114 16

12 @ S
r S
111 109

!
! 78
'
'

See pages 4 & 4§
for breakdown.

HANDLEBAR AND CONSOLE ASSEMBLY



Moadei 34365

HANDLEBAR AND CONSOLE ASSEMBLY

Ref. Part Bescription Gty. Ref. Part Descriptian Oty.
i 1916420 Warning Decal - Read Owner's Manuat | 3 1915793 Screw, 1/4-20 % 1-3/4, Grade § ............. 4
Befare Servicing Unit......o..oooovcee o 1 i 114 1734398 Locknt, 1/4=20 ..o, 2
2 1917178 Warning Decal - Read Owner's Manuval ;115 1764922010 Left Handlebar. ... oo 1
Betore Using Unit ..o, 1 . 116 1703539 Handle Grip oo, 2
1 1186393 Flange Locknut, 3/8-16.....ccccovvrcee, T 17 1773805001 Control HANAIE o vvveee e 1
16 1185147 Cotter Pin, 3/32x5/8 ... oo 2 . 118 1717897 Hair Pim, S/64 ..o 1
19 1107382 Flat Washer, 5/16 ..., 4 119 1768191 Throttle Controt.w. oo 1
33 1188389 Ftange Locknut, 1/4-20 . ... 2 120 1737118 KMOD . e i e e 1
43 1702646 Flat Washer, /2 oo 1 121 1737041 Handle Grip.......7. 1
64 1186391 Flange Locknut, 5/16-18........ccoovrennnn., 4 122 1715718 fylon Bushing 1
58 1769888 Upper Blade Rod ..o 1 o123 1721492 Compression Spring........oooe, i
72 1773807 Upper Transmission Rod......ccvcevven. 1 124 1107388 FlatWasher, 1/2 . ..o 1
78 1769872 ~Upper Brake Rod v, 1 - 125 1917603 Warning Decat 1
80 1769874 SHIft ROG oo T 126 1918210 Logo Decal ... ieercee e,
84 1186308 Fiange Lock Screw, 1/4-20x 1/2........ 2 | 130 1764934 Handle GEp ...oeevececececc v
92 1703051 Shoutder Balt ..o 1 131 1768223 Mower Engage Lever. .o, i
96 1185279 RoHl Pin, 1/4 % 2-1/4 oo, 1 142 1735531 Plastic Tig. oo 4
109 1111601 Hex Screw, 1/4-20x1-3/4 ... 2 143 1764923010 Right Handlebar ........ SOOI
110 1186328 Flange Lock Screw, 5/16 x3/4 ... 4 30 1768640 Cansole Assembly {Incl. Ref, 125} ....... 1
111 1770445001 Control Handlg ..o 1
112 1768452 Operator Presence Control Decal ... 1




Wide-Cut Mulching Mower

408 LOCTITE, 0.02 0Z. TUBE

TORQUE TO
45 FT. LBS. ————p
LOCTITE iN PLASE

13
ITEMS 316 & 307

PAGES 6 AND 7

REQUIRED

/

L/\ 7 w50

DRIVE ASSEMBLY



Modei 34365

ORIVE ASSEMBLY
Rei. Part Description Qty, Ref. Part Description Qty.
1 . Engine, 8.5 HP oo 1 C B0 1770326 Transaxle Pulley ..o, 1
2 1763304 Engine Pulley 1 Co6T 1118808 Retaining Ring.....c.ovoooeevcvieeece e 1
3 1100244 Lock Washer, 7716 oo 1 62 1107381 Flat Washer, 1/4 .o 3
4 1740949 Screw, 7/16-20 X 1-3/4 ..o 1 €3 1160002 Screw, 1/4-28 %3/ ..o 1
7 1916418 Warning Decal ..o 1 65 1110108 Hex Locknut ...t 1
] 1915422 Warning Decal ... i 56 1100241 Lock Washer, /4. 1
9 1768865 Oil Vatve (Incl. Ref 403) 1 67 1100043 Screw, 38 x 1-1/4... 1
10 1763008 Oit Drain Hose ... 1 68 1769888 Upper Blade Rod ........... i
i 1186393 Flange Locknut, 3/8 16 rereieiaee 5 69 1768140 Transmission ArM...ecvrio 1
12 1727379 Pop Rivet, 3716 e 4 70 1767837 BallJoint..coce e 1
13 1769870 Flap ... 1 71 1768628 Shift Limk Rod .o e 1
14 1769863001 Flap Bracket S 1 72 1769873 Upper Transmission Rod 1
15 1769885 Lower Transm:ssnon Rcd oo 75 1768624 Spring Attachment Rod........... 1
18 1185147 Cotter Pin, 3/32 X 5/8 ... rerernen 11 76 1768636 Extension Spring ......cocoev v 1
18 1890234 Flat Washer, 1/2 oo, 2 78 1769872 Upper Brake Rod...ccveceviie e 1
19 1107382 Flat Washer, 516 ..o, 7 74 1111609 Screw, 8M16-18 X 2-3/4 v, 2
20 1711884 Compression Sprmg 1 80 1768874 Shift ROG .. 1
21 1763219 Shoulder Boit .. 1 81 1769875 Cluich Arm Pivot ... 1
23 1715538 Myliner, 1/2.. RO 7 83 1768630001  Shift Rod Bracket ... e 1
25 1748383 Carriage Bait, 318 16 x 1- 3;4 - 1 84 < 1186308 Flange Lock Screw, 114 20 X 1;2 . 2
26 1764920 idler Arm .., 1 85 1769852010  Backplate ... SR
27 1756151 Idler PuHe; . 2 87 4770334 V-Belt ... . w1
28 1107383 Flat Washer, 3;8 3 elf] 1768194 Thread Formmg Screw 3f8 16 x? 1.’2,. 1
2% 1715685 Plastic Grip 1 51 1762042 Thread Forming Scraw, 3/8~16 % 1....... 3
30 1733398 Top Lucknur 3f8 16 e 1 128 1769834 CEDecal. e
34 1769295 Lift Crank ASsembly e, 132 19803588 Caution Deeal ..o, 1
32 1oocss Screw, 3/8-16x 1-3/d e 133 1903584 Warning Decal oo, 1
33 1126339 Flange Locknut, 1/4-20.. .2 130 1818123 sound Level Decal. ... 1
36 1100243 Lock Washer, 3/8 ..., 1 158 1769038 Eye Boll oo 2
39 1188347 Flange Lock Screw, 3/8-16x 1...... 4 - 162 1768025 Muffler Guard..........c........ D |
47 1759881 titerdock Cam o 1 163 1756118 Thread Forming SCréw .. 2
42 1769877 Lower Brake Rod...cveei e 1 167 1760882 Pivat Shaft Assembly ..o 1
43 1185831 Hat Washer, 1/2 .. 2 168 1769878 Brake Afm e e,
44 17703861 Interlock Lateh oo 1 169 1100350 Cotter Pin .. 3
48 1725264 Swivel BIOCK .o il 2 170 1187961 Drive Pin, 5/32 x 1.oe e 1
49 1186258 Jam Nut, 5/16-18 ... 2 171 1730851 Clevis Pin, 1/2 x 1-1/4 ... 1
50 1185388 Retaining Ring.... 2 172 172441 Screw, 516-18 x 3/4......... 2
51 1708012 Flat Washer .. DU - 177 1740496 Flange Screw, 5/16- 18 % 3!4 2
52 1774130 whesa! & Tire Assemb[y 302 1915752 Frame Weldment Ass'y
{[ncl. Refs. 303, 304 and 305)‘...,..,..... 2 (I Ret. 7)o
53 1701447 Special Washer .. cevinn. AR 303 1768180 Wheel Rith e,
54 1769781 Sguare Key, 3;’16 X 2 112 2 304 1774129 Tire ..
55 . Transmission Assembly, Mode[ 915 02? 305 1718086 Valve Stem
{See page 10 for breakdown ) ..., 1 1 400 97092 Loctite 242, 0 02 0z Tube
56 1104436 WoodruffKey, 316 x 34 .o 1 403 1766326 Gil Valve Cap ..o,
57 1732498 Top Locknut, 5/16-18............. v 4 404 1773599 Washer-Nylon ..o
58 1770247 Lower Blade Rod oo 1

Order parts from your local authorized engine dealer. Refer to angine for model/type number.
< Order parts from your local Peerless - Tecumseh deater
AR As required.
N/l ftem not included with unit; grder separately.



Wide-Cut Mulching Mower

402 Black Spray Paint Can, 13 oz

L
g 369

f
|
|
1
t
|
|
i
|

%J ! > SEE PAGES 8 AND 8
" FOR MOWER DECK ASSEMBLY BREAKDOWN.

FRONT FRAME ASSEMBLY



Model 34365

FRONT FRAME ASSEMBLY
Ref.  Part Descriplion Qty. Ref. Part Description Qty.
1 1186393 Flange Locknut, 3/8-18. . ..o, 5 o149 1918211 Logo Decal i, i
16 1185147 Cotler Pin, 3/32 x5/8........... 3 BREY 1768387 wMulching Deck Decal........ccooovceeeeeeaee. 1
28 1107383 Fiat Washer, 3/8 ... 6 158 1789767 V-Bell e e 1
30 1733398 Locknut, 3/8-16...ovivev 2 159 1769038 Eye Baolt 1
H 1769895 Lift Crank. ..o, 1 165 1754125 Shoulder Bolt oo 5
47 1100349 Cotter P .o 1 174 1770355 Taptochk MUt e, 1
53 1701447 Special Washer ... AR 306 1764996040 Belt GUard ..o 1
38 1770247 Lowes Blade Rod .o 1 307 1769903 Rear Lift ASSEMBIY- ..o 1
73 1185506 Flange Locknut, 3/8-16........oooer, 1 308 1185469 Roll Pin, 1/4 % e 1
94 1768231 PIvOL BIOCK oo 1 309 1107386 Flat Washer, 5/8 e i
95 1769521001  Leveler Bar.......... e 310 1770248001 Front LML ASSEMDIY oo 1
S 97 18915825 Cutting Height Decal,.......coooccoveeerie. 1 a1 1768477001  Spindle Assembly. .o, 2
100 1769344 Tap Screw, #B X8 e g8 - 312 1764140 Flange Bearing................. 4
101 1769007 - Compression Spring........coeee... e 313 1769743001 Gage Support oo, 1
103 1185438 Speed Nut, 51618 . 2 N4 1185476 Grease Fitting .. 2
105 1185873 Speed Nut, 5/16-18 .. 2 315 1185758 Drive PIn, 14 X 3 e 1
06 1100352 Comter Pin e, 4 316 1765898001 " Mower SUpport ..o 2
108 1743891 Gage Wheel . 2 317 1188347 Whizlock Screw, 3/8-16 x 1., 4
110 1186329 Ftange Lock Screw, 5/16x3/4 ... 4
NA item notincluded with unit; order separataly.
AR As Required



Wide-Cut Mulching Mower

27
44 § ¥~ LocTiTe INTo j ¥ LOGTITE INTO PLACE
; PLACE 43[40 TORQUE TO
®22  TORQUE TO 35 FT. L8S.
21 3B FT.LBS. g /

|
) = 1
=) 20 25 a1
— = & [ a4
|
22
©721

TORQUETO
15 FT. LBS.

158 (ALSO APPEARS ON PAGE 8-T)

=

400 LOCTITE 242, 0.02 0Z. TUBE
401 BLACK SPRAY PAINT CAN, 13 OZ.

réf. lame seule:
1772552

TORQUE TO Saw

|
35 FT. LBS. ? ‘D’g

MOWER DECK ASSEMBLY



Model 34365

MOWER DECK ASSEMBLY

Ref. Part Descriptien Qty. Ref, Part Daseription aty.
2 1185574 Balt Bearing ..o 4 31 1769768001 Belt Tension Adjustment Brackel ... 1
3 1746869 SPBCET et e 2 32 1748911 Idler PUlley .o 1
4 1765092 Mower Spindle Housing ... 2 33 1766787 Flai Washer, 3/4 2
5 1731504 Graase Fiting oo Z 34 1720717 Belt Guide.. ... i
6 1765029 Blade SPACEL v, 2 35 1756595 Extension Spring
7 1766061 Right Spindle Shaft 1 36 1186231 MUL 37B-T6 e e
8 1768169 Left Spindle Shaft {long) ... 1 37 1732499 Lacknut, 5/16-18
9 1765196 Serew, T/A6-14 %1, 38 1723996 Pulley Spacer......ilve e

10 1765197 Belleville Washer ... 39 1739687 Danger Decal. o v

12 1185648 Retaining Ring. .., 40 1768818 Flat Washer, 3/8 x 3/2 oo,

13 1771081 Flat Head Screw, #10 24 X I 1!4 41 1100243 Lock Washer, 3/8 ...

14 1771083 Brake Pad... e, 42 1701447 FatWasher ... e

1 1185985  Nylon Locknut “10 24 43 1764135 Belt Guide....ooooeee e

17 1764995 Toothed Brive Belt...... .o, 44 1769397 Screw, 7/16-14 x 1-1/4 ...

18 1916421 Caution Decal ............... 46 1113527 Retaining RinG ...

14 1774220 Cogged Pullay, 56T i 47 1882935 Flat Washer, 58X 4 oo

20 17693582 Orive Pulley ............ 1 48 1185715 Pyramid Washer, 3/3...

21 1736484 Flat Washer, 7/16 .. 2 50 1771925 Triplask Screw, 1/4- 20 X 5:'8

22 1100244 Lock Washer, ?116 e 2 51 1771922001 Sprocket Plate ..

23 1766984 Flange Lock Screw, 5?1 6 18 X 3;*4 e B 318 17653987 Mulching Blade Klt

24 1764440 Flange Bushmg DO 4 {Incl. Refs. 9 & 10) i, 1

25 1701055 Flat Washer ... 2 319 1770660 Mower Deck Assemily

26 1762794 Idler Puliey ... e 1 (ncl. Refs. 18 & 39) e 1

27 1100062 Hex Head Capscfew 3;8 15 X 2 UE....._. 2 320 1769048 Mower Spindle Assembly

29 1770803001 Idler Arm ... 1 {Incl. Refs. 2, 3,4 & 8} 2

30 1100044 Scraw, 5 16 18 b 3!4 1 400 §70492 Loctite 242, 0.02 oz. Tube .oovereeen, NI

N/ ftem not included with unit; order separataly.



Peeriess Transaxie

MODEL and SERIAL
NUMBERS HERE

10



Nodel 915-027

TRANSAXLE ASSEMBLY

Aef.

Q8 ~ O I LY O —

Part

772113
772135
730086
770110
776300
778281
T8122A
792160
784373
784365
778261
778262
778221
778063
778260
788150
786139
786147
786159
792077
792078
788061
7920073
G225
732035
783040
780072
780108

730001
Te2001
738076
780159
730071
786007
735021

Description Qty. Ref. Pari Descripticn Qty.
Transaxie COver .. v 1 . 39 786026 Dowel Pin oo 2
Transaxle Cover ..., 1 1 40 792076A  Washer ... 1
Meedie Bearing. ..o 2 | 41 790045 Brake Lever ..., 1
Transaxle Case ... 1 i 42 792073 Screw, 1420 x 1-1/4" ... 2
Gountershatt ... 11 43 792075 Locknut, 5/16-24 ... 1
Spur Gear (16teeth) ... 1 l 44 790025 Brake Pad Halder ... 1
Spur Gear (22 testh) ... ... T 1 46 736086 Brake Lever Bracket ... ... 1
ShiftKey oo 4 47 774747 Axle (16-1/4"long) oo 1
Shift Coflar o 1 48 774888 Axle (1177100G) oo, 1
Shift Rod & Fork ..o 49 7781244 Spur Gear {30 teeth) .....ooovov, 1
Bevel Gear & Bearing (Incl 174) . T 50 {78123A  Spur(Gear (25 teeth) ... 1
Bevel Pinion (14 teeth)......... 1 & 31 778122A  SpurGear (22teeth) ... .. 1
Bevel Gear (1 teeth) ... 2 52 778273 Spur Gear (19 teeth} ... ... 1
Differential Pinion ... ... 2 54 778263 Spur Gear (11 teeth) ..o, 1
Ring Gear ..o, 1 56 778126A ~ /Spur Gear (20 teeth) ... 1
Bearing Strip oo 1 57 T73127A ~ Spur Gear (25 testh} ..o
Drive PIN e 1 58 778128A  Spur Gear (28 teeth) ..o 1
Neutral SPACEr e, 1 59 778129A © Spur Gear (30 tegth) oo 1
Meutral Spacer ..o, 1 61 778265 Spur Gear (34 testh) ..o 1
Ball, 516" dia. o 1 B35 780182 Washer ..o, 1
SPUNG o, 1 £5A 7801860 WESHET 2
Seal RiNg .ocoeeeer e 2 66 776299 fnput Shaft o, 1
Scraw, 14-20x 1-1/4" ... 17 &7 776352 Shifter & Brake Shaft ................ 1
Rewining ARG e 4 63 730161 Washer ..o 1
Retaining BiAg .o, 1 71 738069 Square Cut RiNgG ...o.eeeeee 1
Betaining Ring oo i 76 780090 Washer ..o 1
Washer ..oooovevvceee SRR 6 77 788078A  Inverted Retaining Ring (pkg. 0f 2) . 1
R 121 SO 3 79 792144 SOUNG v e, 1
WaSREN e 2 80 790063A  Brake Bracket ..o, 1
DT RING e, 1 85 792137 Lubrication FItiNG ........cocoeer o 2
T RING e e 1 90 7880678  Grease
BUSHING o 1 (32 oz. btl. Bentonite grease) ...... 1
Brake Disk .ol T 1 130 510334 Gasket Eliminator {Loctite #515) ..... 1
Brake Pad Plate ...l 1 161 778302 Reverseldler ..., 1
Brake Pad {pkg. of 2} (... 2 174 780035 Needle Bearing ..o 1

ORDER ALL TRANSAXLE PARTS FROM YOUR LOCAL PEEHLESS-TECUMSEH DEALER



]

Yvan Béal - 21, av. de I'Agriculture - B.P.16
Z.1l.du Brézet - 63014 Clermont-Ferrand Cedex 2
Tél:04 73 91 93 51 -Télécopie: 04739023 N
www.yvanbeal.fr - E-mail : info@yvanbeal.fr
R.C.S. Clermont-Fd B 304 973 886 - S.A.S. ou capitol de 612 000 €



